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1. BACKGROUND INFORMATION

1.1 Assignment of testing

Determine sound reduction of the walls that are described the par. 1.3. Measuring in laboratory
conditions without flanking transmition according to (SN EN 150 10140-2 and CSN EN 1SO
10140-4 including application rules for specific products described by CSN EN IS0 10140-1 and
using of test facilities and equipment defined by CSN EN ISO 10140-5.

Order No.: Ol40150102

Sample manufacturer:  NEVPANEL YAPI MADEN URETIM ITHALAT IHRACAT
SANAYI VE TICARET LIMITED SIRKETI
BAGDAT CADDESI COLAKOGLU IS MERKEZI NO:458/30
MALTEPE ISTANBUL

Plant: NEVPANEL YAPI MADEN URETIM ITHALAT iHRACAT
SANAYI VE TICARET LIMITED f',ii RKETI
ESKISEHIR ORGANIZE SANAYiI BOLGESI 28. CADDE NO:8
ESKISEHIR
1.2 Place and date of testing
l'echnicky a zkusebni Gstav stavebni Praha, s.p.. branch Teplice
Testing laboratory No. 1018.4 accredited by CIA, Building acoustics laboratory V2

Tolstého 447
415 03 Teplice — Retenice

Testing rooms: K1 (emission room) and K2 (reception room),

1.3 Sampling and tested structures

Data on sample composition were accepted from background information provided by the
manufacturer. The mentioned weight and moisture data are intended for checking and documentary
purposes and have an informative character only.

TEUS .
Reception date rcg::tr: il 1 &H_mplr‘ . Date u:f [laiaf of
identification | installation | testing
~ number _
09, 09 .21? 15 V040153266 12-50-12 | 02.12.2015 ”4:_ 12.2015
09.09 2015 VZ040153267 18-50-18 | 07.12.2015 | 08.12.2015

l'able Mo. 1 — identification

- T
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1) Producer declaration V20401 53266:

NevPanel 12 mm 12 kg/m2
Rockwool 50 mm 2 kg/m2
NevPanel 12 mm 12 kg/m?2
Total 74 mm 26 kg/m2
1) Producer declaration V040153267

MNevPanel 18 mm 18 kg/m2
Rockwool 50 mm 2 kg/m2
MNevPanel 18 mm 18 kg/m2
T'otal 86 mm 38 kg/m2

1.4 Preparation of samples and method of installation

The tested sample was supplied by the manufacturer. Visual check of the product type
according to the presented specification was carried out upon receipt of the sample. Sample
construction corresponds to the mentioned description. Sample installation was carried out by the
personnel of TZUS s.p. according to CSN EN 150 10140-1 Acoustics - Laboratory measurement of
sound insulation of building elements - Part 1: Application rules for specific products.

2. TESTING PROCEDURES USED

2.1 Measuring method

Measuring was carried out in laboratory conditions without side routes of sound propagation in
reverberation rooms of the building acoustics laboratory of TZUS s.p. in Teplice. Sound insulation
was measured in a form of sound reduction in accordance with CSN EN 1SO 10140-2 and CSN EN
IS0 10140-4.

Results were assessed in accordance with the standard CSN EN 150 717-1 Acoustics - Testing
of sound insulation of building structures and in buildings - Part 1.

Sound reduction index Rw is the main result of testing that is objectively related to the tested
structure,
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TZUS Praha Report No.: Page No.: 4
branch Teplice 040 - DS080% Total pages: 6
| Acoustics - Laboratory measurement of sound insulation of
| ENISO 10140-2 ! building elements - Part 2: Measurement of airborne sound
insulation

Acoustics - Laboratory measurement of sound insulation of
@ | ENISO 10140-4 building elements - Part 4: Measurement procedures and
requirements
i Tab. 2 — Testing methods used _
B | B raciiito. ."'Ll.'.l.'ll]-.\'li.CS - Laboratory measurement of huund_ ir1:‘~l1|:il.i:_‘.ll1 of .
j building elements - Part 1: Application rules far specific products
Acoustics - Laboratory measurement of sound insulation of
& | EN IS0 10140-4 | building elements - Part 4: Measurement procedures and
requirements
Tab. 3 .‘illﬁp.urlit & rm:ll.u.\d-. and requirements

Deviations from the standardized procedures:

This protocol on measuring does not include information about shape, construction and wall
thickness of the laboratory LASA in accordance with CSN EN ISO 10140-2 par. 9f. This
information is confidential (pending patent) and can be shown by the head of the laboratory on
customer request.

Test description:

The tested structure was installed in a testing opening between the emission and
reception reverberation rooms using the specified technological procedure. Sound reduction is
expressed as sound reduction R that is determined from the equation:

S
R=L -L, H{]-IngA

Where L is an average acoustic pressure level in the emission room (dB)
La an average acoustic pressure level in the reception room (dB)
s area of the tested partition structure (m”)
A equivalent absorption area of the reception room (m?)

It is to be determined from the measured reverberation time according to the equation:

A=0,6 4
y "0
Vv capacity of the reception room (m”)
I reverberation time of the reception room (s)
MAGHOR, s.r.0. 1I€0 53601963
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l'esting consists in measuring a difference of acoustic pressure levels in the emission
and reception rooms when a source of sound propagating a broadband noise signal (white noise) is in
operation. Absorbability in the reception room is corrected with a correction factor 10 log (S/A) that
was specified on the basis of measuring of reverberation time in the reception room. Measuring was
carried out in laboratory conditions in accordance with CSN EN ISO 140-3 in one-third octave
frequency bands in the range from 100 Hz to 5,000 Hz. The measured frequency-dependable values
of sound reduction R were compared with the values of the guiding curve defined in CSN EN 150
T17-1. A single-figure parameter - sound reduction index - is the result of testing.

The adaptation terms (C: Cy;) that can be assigned 1o the Ry value in real conditions according
to the type of spectrum of the source were determined. The C value represents a factor for pink noise
weighed with the A function that approximately corresponds to the spectrum of noise during
activities at home or traffic noise on motorways.

2.2 Instruments used

MNorsonic type 118 — Integration sound-level meter of accuracy 1 complying with EC 60651, 60804,
61672-1, and 61260, primary memory for 2,500,000 pieces of data. Serial number 31991, 8012-0L.-
10073-14 valid to: 06/03/2016

MNorsonic type 118 - Integration sound-level meter of accuracy 1 complying with EC 60651, 60804,
61672-1, and 61260, primary memory for 2,500,000 pieces of data. Serial number 32127, 8012-0L-
10073-14 valid to: 06/03/2016

Microphone Norsonic type 1225 and pre-amp type 1205, serial No. 92003, test sheet No. test sheet:
8012-0L-10072-14 valid to: 06/03/2016

Microphone Norsonic type 1225 and pre-amp type 1203, serial No. 72839, test sheet No. test sheet:
8012-0L-10074-14 valid to: 06/03/2016

Norsonic acoustic calibrator, type 1251, serial No.. 31612. The meter complies with the
requirements of the IEC 942, 8012-KL-10075-14 standard, valid to: 04/03/2016

Testo 608-H1, serial number 445815, calibration certificate KLT-10K-886 effective till 7 November
2015.

VOLTCRAFT DL180-THP, serial number 10052467, calibration certificate 1485/11 effective till 28
June 2016.

Sound field excitation set, Norsonic hemisphere, type 250 (120 dB).

The result calculation was realized on computer using software which includes evaluation according
to CSN EN IS0 717-1 Acoustics - Rating of sound insulation in buildings and of building elements -
Part 1: Airbomne sound insulation.
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3. RESULTS OF TESTS

TZUS Sound reduction
registration Tested structure index
numhber Rw (C; Ctr)

V40153266

NevPanel 12 mm
Rockwool 50 mm 38 (-1; -4)dB
NevPanel 12 mm

VDI SIZ6T

NevPanel 18 mm
Rockwool 50 mm 43 (-1; -3)dB
NevPanel 18 mm

Tab. 4 - Assessment of sound reduction according to CSN EN 1SO 717-1

Repeatability and reproducibility of the results of sound insulation tests was verified
successfully through inter-laboratory comparison test in September 2014,

4. CONCLUSION

The results of the rests are listed in the annex. They are presented in a transparent way in Tab. 4.

This assessment applies to the results of the tests only. It does not substitutes assessment of
conformity according to legal regulations or other requirements.

The person responsible for /
technical aspects of the Report  : Pavel Rubig, PhD. /

Tests were carried out by - Lukas Rulf

External cooperation =

v Pavel Bartod
Deputy manager of laboratory

M/.\’(-‘i|—|’o‘R

END OF THE REPORT iy
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Annex no. 3, Protocol no. 040-50808 cross-section

INTERNAL WALL

Anti corrosion C and U profiles of 0,80 mm thickness is suggested to be used. 9mm and up NevPanel
MgO Board are used on both sides of the studs. Rockwool of 50 density is placed in the studs,
Application is done according to general instructions given above. All kinds of internal paint , wall paper
and ceramic can be applied as finishing application. Paint primer is advised before painting .

1- Nevianel Mg Board th. 12 mm
2-U Profile

FSmart Screw

d-Jpint Paste

S-Rockwool (50 mm)

&- C Profile

7- Wall Mounting elermenit

5 NevPanel MgO Board

Sample no. VZ040153266

INTERNAL WALL

Anti corrosion C and U profiles of 0,80 mm thickness is suggested to be used. 9mm and up NevPanel
MgO Board are used on both sides of the studs. Rockwool of 50 density is placed in the studs.
Application is done according to general instructions given above. All kinds of internal paint , wall paper
and ceramic can be applied as finishing application. Paint primer is advised before painting .
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I BACKGROUND INFORMATION

1.1 Assignment of testing

Measure the sound absorption of two constructions made of NePanels. Measuring in laboratory

condition

15 with diffuse sound field -omni-directional sound incidence according to EN [S0 354,

Order Mo.: 01040150102

Samp

Plan:

le manufacturer: NEVPANEL YAPI MADEN URETIM ITHALAT IHRACAT
SANAYI VE TICARET LIMITED SIRKETI
BAGDAT CADDESI COLAKOGLU IS MERKEZI NO:458/30
MALTEPE iSTANBUL

NEVPANEL YAPI MADEN URETIM ITHALAT IHRACAT
SANAYI VE TICARET LIMITED SIRKETI

ESKISEHIR ORGANIZE SANAYI BOLGESI 28. CADDE NO:8
ESKISEHIR

1.2 Plase and date of test

Tec

hnical and test institute for constructions Prague. state enterprise, branch Teplice

l'esting laboratory No. 1018.4 accredited by CIA. Building acoustics laboratory

Reverberation room TZUS
lolstého 447

415

03 Teplice — Retenice, CZ

Test room: 51 :r;:x'u:rhcmlinn OO )

1.2 Preparation of samples and method of installation

Data on sample composition were accepted from background information provided by the

manufac

turer. The mentioned technical parameters are intended for checking and documentary

purposes and have an informative character only.

Reception date mg.:-a;::ariun : Sa.mple. . e u:l' [hm.: L
identification installation testing

_ number |
| 09.09.2015 VZ040153266 12/50 | 30.11.2015 | 3011.2015
09.09 2015 VZ040153267 18/50 30.11.2015 | 3011.2015

A N RN Kosické 2 DIE  SK2121484156 (VAT nr)
A 1 045 01 Moldava nad Bodvou IBAN SK10 1100 0000 0029 4410 0286

l'ab. 1 - Sampte-identification
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The samples were constructed on the floor of the chamber 51
1) Producer declaration VZ040153266:
Composition: NevPanel 12 mm - C profile 20 mm — Rockwool 50 mm
Testing arca: 11.9m’
1) Producer declaration VZ040153267:
Composition: NevPanel 18 mm - C profile 20 mm — Rockwool 50 mm

Testing area: 11,9 m*

1.3 Sampling and tested structures

The tested sample was supplied by the producer. Visual check of the product type according to
the presented specification was carried out upon receipt of the sample. Sample construction
corresponds 1o the mentioned description. Sample installation was carried out by the personnel of the
client supervised by responsible TZUS s.p. employee. The sample was laid on the floor of the room
51. Installation complies with EN 1SO 354,

2 TESTING PROCEDURES USED

2.1 Measuring method

Measuring was carried out in the reverberation room in accordance with EN ISO 354, The
measurement is realized in an omni-directional sound waves impact on the sample and it is based on
the measurement of reverberation time in the empty room and reverberation time in the room with
test sample. Equivalent absorption area of the sample and the sound absorption coefficient s are
determined from the difference of results. Measurements were realized within the range of frequency
bands 1/3 oct. from 100 to 5000 Hz.

The test result is the set of sound absorption coefficient o values in the 1/3 octave bands in the
range from 100 to 5000 Hz.

Acoustics - Measurement of sound absorption in a reverberation
room
Tab. 2 — Testing methods used

@ | ENISO 354:2003

Deviations from the standardized procedures:—_  -—-
a .

MAGHOR, s.r.0. 10 53601963
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Test description:

The average reverberation time in a reverberation room is determined by measuring with the
test sample installed and without the sample. Equivalent absorption area Ay in square meters in
empty reverberation room is calculated using the formula:

1 gy
cl
1
Where
V volume in cubic meters, an empiy reverberation room;
i speed of sound in air. meters per second (for the usual laboratory temperatures from
T=15%C1to30°C, the value is determined as ¢ =331+ 0.6t (m/s);
Ty reverberation time, in seconds, empty reverberation room;:

mi  damping coefficient in air, m™, calculated in accordance with 150 9613-1 in relation
to the climatic conditions that were in the empty reverberation room during the
measurement.

The value m1 can be calculated from the coefficient a. which is used in 150 9613-1, according to the
formula:

“101g(e)

m

Equivalent absorption area Az in square meters in reverberation room with the test sample is
calculated using the formula:

553V
ci"‘z

.42

—4Fm
2
Where
V.c have the same meaning as in the previous paragraph
I reverberation time, in seconds, reverberation room with the installed sample;

MAGHOR, s.r.0. 10 53601963
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m3 damping coefficient in air, m™', calculated in accordance with IS0 9613-1 in relation

to the climatic conditions that were in the reverberation room with the test sample
during the measurement.

Equivalent absorption area Ar. in square meters is calculated using the formula:

{ 1 :
A=A —,41=55,31 ——— |-4] (.*112_:”1)

T 2 ‘) " ]
C C
\ 2 19
Where
¢ speed of sound in air at temperature U (empty room):
C2 speed of sound in air at temperature 12 (room with test sample):

Ap, V. T, my, Az, Tz a mz have the same meaning as in the previous paragraphs.

Sound absorption coefficient « of the sample is calculated using the formula:

Where
A1 equivalent absorption area Ay, in square meters
5 area, in square meters, covered with the test sample
MAGHOR, s.r.o. 1IC0 53601963

MAGHOR.COM

A N RN Kosické 2 DIE  SK2121484156 (VAT nr)
M A' 1 I-I ( ) R 045 01 Moldava nad Bodvou IBAN SK10 1100 0000 0029 4410 0286
v

14



l CE ACOUSTICS

TZUS Praha Report No.: Page No.: 6
branch Teplice (40-0508049 Total pages: 6

2.2 Instruments used

Norsonic type 118 — integration noise meter of the precision class 1, complying with the standards
IEC 60651, 60804, 61672-1, 61260, basic memory for 2,500,000 data items, serial number 31991,
verification certificate No. 8012-0L-10073-14 valid till 06.03.2016.

Norsonic microphone. type 1225 and pre-amplifier. type 1205, serial number 32127, verification
certificate No., 8012-0L-10073-14 valid till 06.03.2016.

Norsonic acoustic calibrator, type 1251, serial number 31612. The measuring instrument complies
with the requirements of IEC 942, calibration certificate No. 8012-KL-10075-14 valid 1ill
04.03.2016.

lhermometer, hygrometer and barometer Testo 608-H1, serial number 445815, calibration
certificate No. KLT-10K-886 valid till 07.11.2015.
Set for excitation of noise field, hemisphere Norsonic, tyvpe 250 (120 dB)

3 RESULTS OF TESTS

The results of the tests are listed in the annexes.

4 CONCLUSION

This assessment applies to the results of the tests only. It does not substitutes assessment of
conformity according to legal regulations or other requirements.

The person responsible for

technical aspects of the Report E Pavel Rubai, PhD.

!
Tests were carried out by : Lukas Rulf t
External cooperation : .=

Pavel Bartos
Deputy of Accredited testing laboratory manager

END OF THE REPORT
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Morsonic BrechbUnl AG 040-050808_1 xis 18.1.2016
Sound absorption coefficient according to 1S0 354:2003
eamunement of sound absorpbon cosfficent n & reverberation rodm
TZUS Praha, s.p , beanch 0100, Proascka 811/78A, Praha 9. CF Diabe of 1aa8 30112015
MevPanel 12 mm = G profile 20 mm = Rockwool S0 mm
Emply revertsarabion rosm Fomverbaration room with object
Surtace anea 11,90 m2 Reslative Rpmigdity 750 % Rieslative humidity BA.D %
Resviibaration foam woluims 2082 m3 Tamperadung WE *C Temparature 142 "C
Baromeine Pressune 1010 kPa BanomeinG Pressins 02 WPa
F rescpssricy iy
i
|Hz]
100 0,48
125 0,30
1680 024
200 0.19 i- e T T
250 0,16 : | |
s 0,07 3 :
3 |
400 0,08 {
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830 0,06 -
BOG 004 i
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1250 003 i \ | |
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2000 .10 \\ /‘
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N,
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Morsonic Brechibuhl AG D40-050809_2F x5 18.1.2018

Sound absorption coefficient according to 1SO 11654

Measuremerd of sournd abaonpbon copfoent in a reverberation room

(Chent TZUS Praha. s p.. branch 0100, Prosecks 811/78A, Praha 8, CZ Date of test 30.11.20n5
Descriphon MNevPamel 12 mem — C profile 20 mm = RoCkwool 50 mm
Empty nérverteraion PO Reverberabon room with object
G A0 ATEA 11,80 w2 Relatres huradty TED % Restative Fumsdity B8O %
Riverbaration foom yolums 206.2 m3 Temparabang 185 *C Tamparatung 142 *C
Baromeiric Pressune 1010 kPa Baromnetn: Pressune 952 kPa
Froquency i,
f
[Hz)
125 0,38
=50 0,15
500 0,05
1000 0.05
000 Q.10 B T ——— e e ——_—
4000 0,30 |

—

o8

o4

sral porcd sbacrpler

|

oo

125 250 500 1000 2000 Ll

Frequency, |, Mz —«

Waighted scound absorplion cosfficient according o 150 11654
e = 0,10 (LH)

Mo, of lest report: Annex nd, 2 Proiossl no. 040-050800

Date:  30.11.2015 Sighature: _ Pavel Rubdd, Ph.D

MAGHOR, s.r.0. 10 53601963

A N RN Kosické 2 DIE  SK2121484156 (VAT nr)
M A' 1 I-I ( ) R 045 01 Moldava nad Bodvou IBAN SK10 1100 0000 0029 4410 0286
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Morson: Brachbunl AG

CE ACOUSTICS

-050608 3 wis 18.1.2076

Sound absorption coefficient according to 1SO 354:2003
Maaguremant of sound absorpion cosffickent n & revwarbaraton rom
Client TZUS Praha, 8 p, beanch 0100, Prosackd 811/764A, Praha 8, CZ Dt of feal 3012015
Dascriphon MevPanel 18 mm - C profke 20 mm - Rockswool 50 mm
E mysty rervrhasraion room Rierverberation 100 with obpect
Suson aed 11,50 m2 Rsdatrve humedity TEO % Retative hurnidity Ba0
oy D B POCETE Wiy el 2082 ma Temperatung 85 T Tamparatung 12 G
Barometric Pressung 1010 kPa Baromednc Pressune o2 kPa
Frequency a,
f
[Hz)
100 0. 20
125 a.18
160 3,13
200 0,13 el Per— ™T T T
250 0,11 L |
315 0,04 & i f
400 0,03 :
SO0 0.03 f’: as I |
B30 0,02 £ |
800 0.2 i = . |
1000 ooz !: 1
1250 0.04 & : |
1600 0,08 04 . .
2000 008 | |
2500 0.15 03 !
3150 g [
4000 oAt 5 | I
000 DAz " 500 1600 2000 000
Fraguancy, |, Hz

Mo, of lest repon

Diabs 30.11.2015

Anmax nd. 3. Prolocol no, 040-050809

Srgnahae

Pavel Hubat, Pn D /' ! 1

M/.\’(-‘i|—|’o‘R

MAGHOR, s.r.o.
Kosicka 2
045 01 Moldava nad Bodvou

10 53601963
DIC  SK2121484156 (VAT nr.)
IBAN SK10 1100 0000 0029 4410 0286
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CE ACOUSTICS

Morsanic Brechbinl AG 040-050809_4 xis 18.1. 20186
Sound absorption coefficient according to I1SO 11654
|Measirement of sound absorpbon coefficent in @ revertErabon MOom
Clapenit TZLS Praha, s p . branch 0400, Prosaecka 811/78A, Praha B, CZ Dt ool bl 30.11.201%
DEacnatan MevPamel 18 mm - C profile 20 mm = Rockwoo! 80 mm
Emply e Daralion room RavadEsarahion room wath oDect
Surlace area 11,00 m2 Foplatree husnidity S0 % Rnlatnas hiimsoity A0
REwerbarabon ram wiiume 2082 m3 Tompargtur 18,8 C Temperature 142 *C
Bansmeing Pressune 1010 Pa Barometnc Pressue 802 WPa
F rescpns racy .
f
[Mz]
126 0,185
250 010
500 0.0%
1000 005
2000 oD & qf — e
A0 [
o
L |
-
B
5 o8
]
]
§ o
'.‘: oz \—',.//
oo
125 250 SO0 000 2000 LiLey
Frequency, f, Hz - »
Waighted sound absorplion cosficent according 1o ES0 11854
e ® 010 (M)
Mo, of test report: Anex i, 4, Probossl na. 040-050800
F
Dt 30.11.2018 Suprrabune Paval Rubad, Ph D #
MAGHOR, s.r.0. 10 53601963 19
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Annex no. 5. Protocol no. 040-050809

Evaluation according to CSN EN ISO 11654

CE ACOUSTICS

Acoustics - Sound absorbers for use in buildings - Rating of
sound absorption and VDI 3755/2000

M/.\’(-‘i|—|’o‘R

Class
o CSN EN 150 11654
Sample
VDI 3755200
NEVPANEL 12 mm
0,10 (LH)
J reflective
0,10 (H) N
: reflective
b v lab. | - . [
I Class Oy Description
1S0 354

1SO 11654
A

]

MAGHOR, s.r.o.
Kosicka 2

045 01 Moldava nad Bodvou

0.90; 0,95; 1,00

0.80; 0.85

0.60: 0.65: 0,70:

0,75

0.30; 0.35; 0.40;

0.45; 0,503 0,55
0,15; 0,20; 0,25
0.,05; 0,10

Tab. 2 - classification

10 53601963

DIC

SK2121484156 (VAT nr.)
IBAN SK10 1100 0000 0029 4410 0286

VDI 3755/2000
very high
absorptive

very high
| absorptive

high absorptive

absorptive

low absorptive

reflective [ &

MAGHOR.COM
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CE ACOUSTICS

J— & TECHNICKY A ZKUSEBNI USTAV STAVEBNI PRAHA, s. p.

pobocka 0400 - Teplice, ZkuSebni laboratof
m Tolsteho 447, 41503 Teplice, tel: 417 537 382, fax 417 537 414,

Customers:

No, of copies:
Copy No.:

Annexes:

email bartos@tus.cz
Zakazkové Eislo: Z040 15 0304

PROTOCOL

on measuring of reduction in impact sound pressure level

CSN EN ISO 10140-1 a CSN EN ISO 10140-3

040-050810

NevPanel 12 mm

NevPanel 18 mm

Technicky a zkudebni Gstav stavebni Praha, s.p.
Branch 0100

Proseckd 811/76 A

190 00 Praha 9 — Prosek

Czech Republic

Caution: Without the written consent of TZUS, the Report may not be reproduced otherwise than as
a whole unit. The results apply to the mentioned subject of testing only.

M/.\’(-‘i|—|’o‘R

i
Jas s e |
e

J [ Teplice 09.12.2015

MAGHOR, s.r.0. 10 53601963
Kosicka 2 DIC  SK2121484156 (VAT nr.) MAGHOR.COM
045 01 Moldava nad Bodvou IBAN SK10 1100 0000 0029 4410 0286
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l CE ACOUSTICS

i = TZUS Praha Frotocol no.: Page No.: 2
LBS| branch Teplice 040-050808 Total pages: 6

1. BACKGROUND INFORMATION

1.1 Assignment of testing

Determine the reduction in impaet sound pressure level of the floors that are described the
par. 1.3. Measuring in laboratory conditions without flanking transmition according to CSN EN
I1SO 10140-3 and CSN EN ISO 10140-4 including application rules for specific products

described by CSN EN ISO 10140-1 and using of test facilities and equipment defined by CSN
EN IS0 10140-5.

Order No.: 01040150102

Sample manufacturer: ~ NEVPANEL YAPI MADEN URETIM ITHALAT IHRACAT
SANAYI VE TICARET LIMITED SiRKETI

BAGDAT CADDESI COLAKOGLU i$ MERKEZi NO:458/30
MALTEPE iSTANBUL

Plant; NEVPANEL YAPI MADEN URETIM ITHALAT iHRACAT
SANAYI VE TICARET LIMITED SIiRKETI

ESKISEHIR ORGANIZE SANAYI BOLGESI 28. CADDE NO:8
ESKISEHIR

1.2 Place and date of testing

Technicky a zkusebni nstav stavebni Praha, s.p., branch Teplice
Testing laboratory No. 1018.4 accredited by CIA, Building acoustics laboratory V2
Tolstého 447

415 03 Teplice — Retenice

Testing rooms: K3 (emission room) and K2 (reception room).

1.3 Sampling and tested structures

Data on sample composition were accepted from background information provided by the
manufacturer, The mentioned weight and moisture data are intended for checking and documentary
purposes and have an informative character only.

MAGHOR, s.r.o. 1I€0 53601963

A N RN Kosické 2 DIE  SK2121484156 (VAT nr)
M A' 1 I-I ( ) R 045 01 Moldava nad Bodvou IBAN SK10 1100 0000 0029 4410 0286
v

MAGHOR.COM
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l CE ACOUSTICS

IFF_ TZUS Praha Protocol no.: Page No.: 3 ‘
| branch Teplice 040-05080% Total pages: 6
TZUS , 7
Reception date registration idei:il:':ﬂfiun in:}t::r;:it;n ?eTt?n': |
number
09, 09 2015 VZ040153266 12 18.11.2015 | 19.11.2015
09,09 2015 VZ040153267 1% 25.11.2015 | 26.11.2015
Table No. 1 — identification

1) Producer declaration VZ040153266:

NevPanel 12 mm 12 kg/m2
Rockwool 50 mm 2 kg/m2
Total 62 mm 14 kg/m2

1) Producer declaration VZ040153267:

NevPanel 18 mm 18 kg/m2
Rockwool 50 mm 2 kg/m2
Total 68 mm 20 kg/m2

1.4 Preparation of samples and method of installation

The tested sample was supplied by the manufacturer. Visual check of the product type
according to the presented specification was carried out upon receipt of the sample. Sample
construction corresponds to the mentioned description. Sample installation was carried out by the
personnel of TZUS s.p. according to CSN EN I1SO 10140-1 Acoustics - Laboratory measurement of
sound insulation of building elements - Part 1: Application rules for specific products.

2. TESTING PROCEDURES USED

2.1 Measuring method

Measuring was carried out in laboratory conditions without side routes of sound propagation in
reverberation rooms of the building acoustics laboratory of TZUS s.p. in Teplice. Sound insulation
was measured in a form of sound reduction in accordance with CSN EN ISO 10140-3 and CSN EN
[SO 10140-4.

Results were assessed in accordance with the standard CSN EN ISO 717-2 Acoustics — Rating
of sound insulation in buildings and of building elements — Part 2: Impact sound insulation

Reduction in impact sound pressure level Alw the main result of testing that is objectively
related to the tested structure.

MAGHOR, s.r.o. 1I€0 53601963

A VaN VXN Kosicka 2 DIE  SK2121484156 (VAT nr.) MAGHOR.COM
M A' 1 |-I ( ) R 04501 Moldava nad Bodvou IBAN SK101100 0000 0029 4410 0286
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3 .. Totalpage: &

| TZUS Praha
ZLWIS| branch Teplice

; Acoustics - Laboratory measurement of sound insulation of
@ | CSNENISO 10140-3 building elements - Part 3: Measurement of impact sound
| insulation
1 Acoustics - Laboratory measurement of sound insulation of
| @ CSN EN 150 101404 builc!:ing elements - Part 4: Measurement procedures and
| requirements

Tab. 1 = Testing methods used

Acoustics - Laboratory measurement of sound insulation of
@ |CSNENISOI0MO | ihting elements Pt 1 Application rules for specific products
Acoustics - Laboratory measurement of sound insulation of
@ | CSNENISO 101404 | building elements - Part 4: Measurement procedures and
requirements
Tab. 2 = Supportive methods and requirements

e ——i

Deviations from the standardized procedures:

This protocol on measuring does not include information about shape, construction and wall
thickness of the laboratory LASA in accordance with CSN EN ISO 10140-2 par. 9f. This

information is confidential (pending patent) and can be shown by the head of the laboratory on
customer request.

Test description:

The tested structure was installed in on the reference heavy ceiling using the specified technological
procedure. Reduction in impact sound pressure level is expressed as L, difference that is determined
from the equation:

L =L +10: h:-gi
A,

Where L, 15 an average impact acoustic pressure level in the emission room caused by the
normalized impact source (dB)
A equivalent absorption area of the reception room (m®)
Ag 10 m’, reference absorption

The difference AL is determined from the equation:

AL=L,-L,
kde Ly  isanaverage impact acoustic pressure level in the emission room without tested floor
(dB)

Ls is an average impact acoustic pressure level in the emission room with tested floor
(dB) T




| TZUS Praha
Fd U S| branch Teplice

2.2 Instruments used

Norsonic type 118 — Integration sound-level meter of accuracy 1 complying with EC 60651, 60804,
61672-1, and 61260, primary memory for 2,500,000 pieces of data. Serial number 31991, 8012-OL-
10073-14 valid to: 06/03/2016
Morsonic type 118 — Integration sound-level meter of accuracy 1 complying with EC 60651, 60804,
61672-1, and 61260, primary memory for 2,500,000 pieces of data. Serial number 32127, 8012-OL-
10073-14 valid to: 06/03/2016

Microphone Norsonic type 1225 and pre-amp type 1205, serial No. 92003, test sheet No. test sheet:
8012-0OL-10072-14 valid to: 06/03/2016

Microphone Norsonic type 1225 and pre-amp type 1205, serial No. 72839, test sheet No. test sheet:
8012-0OL-10074-14 valid to: 06/03/2016

Norsonic acoustic calibrator, type 1251, serial No.: 31612. The meter complies with the
requirements of the [EC 942, 8012-KL-10075-14 standard, valid to: 04/03/2016

Testo 608-H1, serial number 445815, calibration certificate KLT-10K-886 effective till 7 November
2015.

VOLTCRAFT DL180-THP, serial number 10052467, calibration certificate 1485/11 effective till 28
June 2016.

Sound field excitation set, Norsonic hemisphere, type 250 (120 dB).
Standardized impact source KIK

The result calculation was realized on computer using software which includes evaluation according
to CSM EN ISO 717-1 Acoustics - Rating of sound insulation in buildings and of building elements -
Part 1: Airborne sound insulation.

3. VYSLEDKY ZKOUSEK

MevPanel 12 mm

VZO40153266 Rockwool 50 mm 18 dB

NevPanel 18 mm
VZI40153267 Rockwool 50 mm 15 dB
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CE ACOUSTICS

Protocol no.: Page No.: [
Total pages: 6

- - TZUS Praha
((ZLWIS]| branch Teplice 040-050808

Repeatability and reproducibility of the results of sound insulation tests was verified
successfully through inter-laboratory comparison test in September 2014,

4. CONCLUSION

The results of the rests are listed in the annex. They are presented in a transparent way in Tab. 4

This assessment applies to the results of the tests only. It does not substitutes assessment of
conformity according to legal regulations or other requirements.

The person responsible for /; | .
technical aspects of the Report : Pavel Rubas, PhD, o - -
Tests were carried out by : Luka: Rulf
External cooperation ot Uy _e{,-;:-' 1 :r =
/6 |
;e & )
EEFT0. R ke s A L
FdU~ Pavel Rubas, PhD.

Branch manager

END OF THE REPORT

MAGHOR, s.r.0. 10 53601963
Kosicka 2 DIC  SK2121484156 (VAT nr.) MAGHOR.COM
IBAN SK10 1100 0000 0029 4410 0286

045 01 Moldava nad Bodvou

M/.\’(-‘i|—|’o‘R

26



CE ACOUSTICS

Worsonc Brechibunl AG D40-050810_1 x5

18.1. 2018

Sound reduction index according to CSN EN 1SO 10140-3 and CSN EN 1SO 10140-4
Laboraiory measuremants of the neduchon of ransmitted impsel noise by Bocr covenngs on a heavywesght standard Boor
Chani TZUIS Praha, & p., brach 0100, Proseckd, 811/78A, Praha 8, CZ Db of st 19112015
uEschiser v, S e T T AT AT Al A THCASATT LNV W 0T DGR A, MK B 0 W T, 5 Pl
Tt nom sdenbficalion LASA Tephcs
T spacimen mounied by TZUS workerns
Pioduct ientificabon MowParngl 12 mm = Rockwool 50 mem
i ity MO === Frequency range for rating according 1o
Miass par uret Brea 14 kgim’ IS0 717-2
Couring time 0 s i) . —_— — e S
Temparabune iITAC 1t E ;
|Source room volume WPD Mm@ E E
RECEIVING PO wilume a2 m = E i
fw 5 :-
;
Frequency Lna Al g E !
f 112 octave | 172 cetave % H :
H 3
[Hz] eidl] o) ¥ ' H
i i
&0 B3 B8 g% . T
H H
83 85,9 8.2 i i | .
H H
&0 7 48 L] { i |
3 H H
100 582 a4, £ : ;
125 B 47 g a0 1 1
160 74,2 .4 ; '
200 T0.9 0.1 i !
250 L] 0% i i
18 738 55 e f ¥
i
00 T4.1 43 : i
H
500 728 6.8 : i
i i
B30 720 B9 H i
0 $ +
800 732 14.8 H :
H
1000 TaT 154 E :’.
12%0 Ta.1 18,8 H :
H
1600 724 24 ; :
10 :
2000 A b 1 H / '
2500 0.8 28,8 H i
H
3150 893 30,8 i
H i
4000 L] 3.3 H i
_— A
5000 T ] o .
- . 53 125 0 500 1000 2000  Hz 4000
Fragquency, 1, HE —s
Raling accoeding 1o 150 T17-2
Al 1@ dB C.= «11 dB G.= dB
These results ame batsd on sl macs with &n atdcal sourcs under labomtony condi@ons obtamed N one-herd-oCtive Bands By an engenienng
mathod
Mao. of test report Annex no 1. Protoool no, D40-0808 70
Date: 9122015 Sagnatine Parved Rubad) P n_;’ Vs
T
hS
\-\.
]
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Nessoras Brechbdnl AG

C0-050810_2 xis

CE ACOUSTICS

V81,2008

Sound reduction index according to CSN EN 1SO 10140-3 and CSN EN 1SO 10140-4
Laboralony measusernents of the neducion of iransmitied impact noise by foor coverings on & heavywsght standard fioor
Cheril TZUS Praha, s.p., beach 0100, Proseckd, 811785 Praba & CZ il ool sl 28.11. 2015
e e i P, A AT | T (Trul AR A LTI VE THGANY 7 { AT BT ™ ST DO 1, AR 4 ML B i, 1 P 51
Tast rocem ihenbfication LASA Teplos
Tesl spicamen mounied by TIUS workers
Produd] identification MevPansl 18 mm - Recioves! S0 mm
B Fusredly LR  -=-=—d Frequency range fof raling accondng o
Mass per unit acea 20 kgim® 150 7172
Curing Bime: 08 [ — . 1 : -
i
Tesnpearsturne e 1 i :
SOUTTE POCET) WOlLIme NPD m B X :
[RBCEng Moom wolume: 59,2 m = E i
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H H
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] I
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315 T35 45 e : 4
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i i
1250 3 11,5 } ] |
i i
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i
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These results are based on 1est made with an amhcal source under laborsory condtions sbiained in one-Thind-octave bands by BN Bnginaanng
mathisd
Mo, of lest repont: Annex o, 2, Protossl no. 040-050810
Date: 9122075 Signature Pavel Riad BhD| ! Fi
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Annex no. 3, Protocol no. 040-50810 cross-section

RAISED FLOOR SYSTEMS

Suggested thicknesses of NevPanel MgO Board are 18mm when used in raised floor systems. System
should be constructed by using an appropriate corrosion protected steel/ wood etc. based substructure.
Panels are cut in appropriate dimensions and fixed with appropriate construction elements.-
Construction elements may vary according to the preset substructure to be used .

Bonding prouduct suggestions for raised floor application : Ceramic adhesive mortar,
fisxmortelpolyurethane foam, acrylic mastic and similarproducts may be used as an adhesive.

Matural stone, ceramic, laminated/wood parquet , carpet can be applied as finishing application.

50 density or beyond Rockwool may be used if required by the present design / application

HevPane! Mg Board 12 mm
Raited Floor sysbem structure
Smart Screw

Joinit Paste

Rockéwonl $6 mm

- N e

Sample no. V2040153266

RAISED FLOOR S5YSTEMS

Suggested thicknesses of NevPanel MgO Board are 18mm when used in raised floor systems. System
shiould be constructed by using an appropriate corrosion protected steel/ wood etc. based substructure.
Panels are cut in appropriate dimensions and fixed with appropriate construction elements.-
Construction elements may vary according to the preset substructure to be used .

Bonding prouduct suggestions for raised floor application : Ceramic adhesive mortar,
flexmortelpolyurethane foam, acrylic mastic and similarproducts may be used as an adhesive,

Matural stone, ceramic, laminated/wood parquet , carpet can be applied as finishing application.

50 density or beyond Rockwool may be used if required by the present design / application

Mevianel MgO Boad 18 mm
Raised Floor system structure
Smart Serew

loint Paste

Fuskwesnd 50 saen

Sample no. VZ0A0153267

/1
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